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Package leaflet: Information for the patient 

 

HypoDehydra 25 mg tablets 

(Hydrochlorothiazide) 

 

Read all of this leaflet carefully before taking this medicine because it contains important 

information for you. 

- Keep this leaflet. You might need to read it again. 

- If you have any further questions, ask your doctor or pharmacist. 

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, 

even if their signs of illness are the same as yours. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. See section 4. 

 

What is in this leaflet 

1. What HypoDehydra is and what it is used for 

2. What you need to know before you use HypoDehydra 

3. How to use HypoDehydra 

4. Possible side effects 

5. How to store HypoDehydra 

6. Contents of the pack and other information 

 

 

1. What HypoDehydra is and what it is used for 

 

HypoDehydra belongs to a class of medicines called ''diuretics''. Diuretics increases the amount of water 

excreted in the urine. 

 

HypoDehydra is used in adults for the treatment of: 

 Fluid retention in the tissues, which causes swelling (edema) as a result of heart, liver or kidney 

disease; 

 High blood pressure (hypertension). In this case it can be prescribed alone or in combination with 

another drug. 

 

 

2. What you need to know before you use HypoDehydra 

 

Do not take HypoDehydra: 
- if you are allergic (hypersensitive) to the active substance hydrochlorothiazide, sulphonamides or 

any of the excipients listed in section 6; 

- if you are unable to urinate (anuria present); 

- if you have severe kidney disease; 

 

Warnings and Precautions 

Talk to your doctor or pharmacist before taking HypoDehydra: 
- if you have severe kidney or liver disease; 

- if you have renal artery stenosis (narrowing of the blood vessels that supply both the kidneys or a 

single kidney); 

- if you have diabetes (high blood sugar); 

- if your blood cholesterol or triglyceride levels are high; 

- if you have or have ever had a disease called "lupus erythematosus" (also called "lupus" or "SLE"); 

- if your blood potassium levels are too low (with or without symptoms such as muscle weakness, 

muscle spasms and abnormal heart rhythm); 
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- if your blood sodium level is too low (with or without symptoms such as fatigue, confusion, muscle 

twitching or convulsions); 

- if your blood calcium is high (with or without symptoms such as nausea, vomiting, constipation, 

stomach pain, frequent urination, feeling thirsty, muscle weakness or cramps); 

- if you suffer from gout (uric acid crystals in the joints); 

- If you experience a decrease in vision or eye pain. These could be symptoms of fluid accumulation 

in the vascular layer of the eye (choroidal effusion) or an increase of pressure in your eye and can 

happen within hours to a week of taking HypoDehydra. This can lead to permanent vision loss, if 

not treated. If you earlier have had a penicillin or sulfonamide allergy, you can be at higher risk of 

developing this; 

- if you suffer from allergies or asthma; 

- if you have skin reactions, such as a rash after sun exposure; 

- if you have had skin cancer or if you develop an unexpected skin lesion during the treatment. 

Treatment with hydrochlorothiazide, particularly long term use with high doses, may increase the 

risk of some types of skin and lip cancer (non-melanoma skin cancer). Protect your skin from sun 

exposure and UV rays while taking HypoDehydra; 

- if you take any other medicines; 

- if you are pregnant or might become pregnant. 

 

Sun or UV exposure 

If you have already had reactions to the sun because of this medicine and your doctor wanted to continue 

the treatment, you must protect your skin from the sun's rays and no longer do solarium (see also section 

4 to find out what to do if these undesirable effects occur). 

 

Blood test 

Your doctor may ask you to have regular blood tests to monitor your kidney function and especially to 

monitor your sodium, potassium, calcium, glucose and uric acid levels. 

 

Other medicines and HypoDehydra 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other medicines. 

Your doctor may need to change the dose and/or take other precautions if you are taking other medicines, 

especially any of the following: 

 lithium (medicine used for mental illness), as its combination with HypoDehydra may cause an 

overdose of lithium; 

 medicines to lower blood pressure or treat heart disease (eg. diuretics, АСЕ inhibitors, such as 

ramipril, angiotensin II receptor antagonist such as valsartan, digoxin, nitrates and their 

derivatives); 

 medicines to treat mental disorders such as depression, anxiety, schizophrenia (eg antidepressants, 

anxiolytics, antipsychotics, neuroleptics); 

 medicines used to treat heart rhythm disorders (eg. hydroquinidine, disopyramide, amiodarone, 

dronedarone, sotalol, digoxin); 

 medicines used to treat pain or anti-inflamatory medicines (NSAIDs, eg. Ibuprofen) and 

acetylsalicylic acid; 

 carbamazepine and oxcarbamazepine (used in the treatment of epilepsy); 

 laxatives and stimulants other laxatives; 

 corticosteroids; 

 desmopressin (used for diabetes or urinary problems); 

 chelating resins (substances used mainly to treat high levels of lipids in the blood); 

 domperidone (used against nausea and vomiting); 

 medicines to treat malaria (eg. halofantrine, lumefantrine); 

 medicines to treat allergic reactions (eg. mizolastine, mequitazine); 

 antibiotics to treat infections (eg. amphotericin B, erythromycin, levofloxacin, moxifloxacin, 

spiramycin); 

 iodine contrast agents (used in imaging examination); 
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 medicines used for prostate diseases (alfuzosin, doxazosin, prazosin, silodosin, tamsulosin, 

terazosin); 

 medicines to treat erectile dysfunction; 

 medicine used in Parkinson's disease (dopamine agonists, levodopa); 

 baclofen (for the treatment of muscle weakness occurring in diseases such as multiple sclerosis); 

 calcium and calcium supplements; 

 methadone (used to treat addiction to certain active substances); 

 medicines to treat some cancers (vandetanib, toremifene); 

 vincamine (used to treat neurological damage associated with aging); 

 cyclosporin (used after organ transplantation to treat autoimmune or severe rheumatic or skin 

diseases). 

 

HypoDehydra with food, drink and alcohol 

ХипоДехидра може да се приема с или без храна. Не приемайте алкохол по време на терапията с 

ХипоДехидра. 

 

Pregnancy and breast-feeding 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask your 

doctor or pharmacist for advice before taking this medicine. 

 

Usually your doctor will recommend that you take another medicine instead of HypoDehydra, because 

HypoDehydra is not recommended during pregnancy, except in rare cases where no other treatment can 

be used. 

 

This medicine crosses the placenta and its use after the third month of pregnancy can seriously harm your 

baby. 

 

Hydrochlorothiazide passes into breast milk. Do not take this medicine while breast-feeding , unless your 

doctor has prescribed it for you. 

 

Driving and using machines 

HypoDehydra has minimal or moderate influence on the ability to drive and use machines. 

This should be taken into account especially at the beginning of treatment, when increasing the dose or 

changing the therapy. 

 

Anti-doping test 

Hydrochlorothiazide may cause a positive doping test. 

 

 

3. How to take HypoDehydra 

 

Always take this medicine exactly as your doctor has told you. If you are not sure, talk to your doctor or 

pharmacist. 

 

Dosage 

 

Edemas 

The usual dose at the start of treatment is 2 tablets per day, but your doctor may decide to increase it to 4 

or even 8 tablets per day. The maintenance dose is 1 to 2 tablets a day. 

 

High blood pressure (hypertension) 

The recommended dose is ½ or 1 tablet per day. 

 

Administration method 
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This medicine is for oral use. Swallow the tablet (s) whole with a glass of water. 

 

Frequency of administration 

This medicine has a diuretic effect (that is, you will urinate more often). Given this effect, it is best not to 

take the last dose late in the day to avoid waking up at night. 

If you need to take the tablets at once, do it in the morning. 

 

Duration of treatment 

Your doctor will tell you how long you should use this medicine. 

Your doctor will check you regularly to make sure that the treatment is having the expected effects. 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 

If you take more HypoDehydra than you should 

Contact your doctor immediately or go to the emergency room of a medical facility if you experience 

nausea, drowsiness, muscle spasms, heart rhythm disturbances (cardiac arrhythmia), low blood pressure 

(which is recognized by dizziness), confusion or difficulty urinating. 

 

If you forget to take HypoDehydra 

If you forget to take a dose, take it as soon as possible. If it is almost time for your next dose, do not take 

a double dose to make up for a forgotten dose. 

 

If you stop taking HypoDehydra 

Do not stop taking HypoDehydra unless your doctor tells you to. If you stop treatment, your blood 

pressure will not be controlled (see also "Duration of treatment"). 

 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Effects requiring discontinuation of treatment 

You should stop treatment and consult a doctor or visit an emergency department of a hospital if you have 

a reaction to sunlight (skin reaction). 

 

Very common (may affect more than 1 in 10 people): 

 Increase of lipids in the blood (hyperlipidemia); 

 Reduction in the level of potassium in the blood (hypokalemia). 

 

Common (may affect up to 1 in 10 people): 

 Rash with itching (urticaria) and other forms of rash; 

 Loss of appetite, nausea, vomiting, diarrhea; 

 Fall in blood pressure during the transition from the extended position to standing; 

 Inability to achieve or maintain an erection (impotence); 

 Decreased magnesium levels in the blood (hypomagnesemia); 

 Reduced sodium levels in the blood (hyponatremia); 

 Increase of uric acid in the blood (hyperuricemia). 

 

Uncommon (may affect up to 1 in 100 people): 

 Acute renal failure (severely decreased urine flow). 

 

Rare (may affect up to 1 in 1 000 people): 

 Worsening of diabetes; 
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 Hypersensitivity of the skin to sunlight; 

 Sensation of abdominal discomfort, constipation; 

 Liver condition which may be accompanied by yellowing of the eyes and skin; 

 Irregular heartbeat; 

 Headache; 

 Dizziness with a sense of vertigo; 

 Sleep disorders; 

 Sad mood (depression); 

 Tingling or numbness in the hands or feet (paraesthesia); 

 Visual problems; 

 Increased blood sugar levels; 

 Sugar in the urine; 

 Increased calcium levels in the blood (hypercalcemia); 

 Low level of platelets in the blood, sometimes with bleeding or bruising under the skin 

(thrombocytopenia). 

 

Very rare (may affect up to 1 in 10 000 people): 

 Rash on the face, joint pain, muscle disorder, fever (lupus erythematosus); 

 Inflammation of blood vessels with symptoms such as rash, purplish red tasks on the skin, fever 

(necrotizing vasculitis); 

 Severe skin disorder causing a rash, redness of the skin, blistering of the lips, eyes or mouth, skin 

peeling, fever (toxic epidermal necrolysis); 

 Allergic reaction (hypersensitivity reaction); 

 Severe pain in the abdomen (pancreatitis); 

 Shortness of breath with fever, cough, wheezing, shortness of breath (respiratory distress, including 

pneumonitis and pulmonary edema); 

 Bone marrow suppression, leading to a decrease in red blood cell counts and / or abnormally low 

levels of white blood cells and platelets; 

 Destruction of red blood cells leading to paleness, fatigue, shortness of breath, dark urine 

(haemolytic anemia); 

 The lack or low level of white blood cells can cause fever, sore throat or mouth ulcers, more 

frequent infections (leukopenia or possible signs of agranulocytosis); 

 Alkaline-acid imbalances that cause confusion, fatigue, muscle spasms, rapid breathing 

(hypochloraemic alkalosis). 

 

Unknown (the frequency cannot be determined from the available data): 

 Insufficient production of various blood lines from the bone marrow (myelosuppression); 

 Significantly reduced urine output (possible signs of kidney problems); 

 Severe skin disorders, causing rash, Severe skin disorders causing rash, reddnes of the skin, blisters 

on the lips, eyes or mouth, flaking of the skin, fever (erythema multiforme); 

 Fever; 

 Muscle spasms; 

 Weakness (asthenia); 

 Decreased vision or pain in the eyes due to high pressure (possible signs of fluid buildup in the 

vascular layer of the eye (choroidal effusion) or acute angle-closure glaucoma); 

 Cancer of the skin and lips (cancer non melanoma skin). 

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not 

listed in this leaflet. You can also report side effects directly via national reporting system of Bulgarian 

Drug Agency. By reporting side affects you can help provide more information on the safety of this 

medicine. 
 

Bulgarian Drug Agency 
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8 Damyan Gruev Str., 

1303 Sofia 

Тel.: +359 2 8903417 

website: www.bda.bg 

 

 

5. How to store HypoDehydra 

 

Keep this medicine out of the sight and reach of children. 

No special storage conditions. 

Do not use this medicine after the expiry date, which is stated on the carton. The expiry date refers to the 

last day of that month 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw 

away medicines you no longer use and how to properly dispose of your used needles and syringes. 

 

 

6. Contents of the pack and other information 

 

What HypoDehydra contains 

- The active substance is: hydrochlorothiazide. 

- The other ingredients are: mannitol, calcium hydrogen phosphate, anhydrous, corn starch, 

pregelatinised starch, , povidon, magnesium stearate. 

 

What HypoDehydralooks like and contents of the pack 

Round, biconvex white tablets with a score line on one side. 

The carton contains a patient leaflet and 3 blisters. Each blister contains 10 tablets. 

 

Marketing Authorisation Holder and Manufacturer 

Tchaikapharma High Quality Medicines Inc. 

1 G. M. Dimitrov Blvd, Sofia 1172, Bulgaria 

Tel.: + 359 2 962 54 54 

Fax: + 359 2 9603 703 

e-mail: tchaika@tchaikapharma.com 

 

Date of last revision of the leaflet october 2020 


